size:210x140 mm

RAFTSMAN.

INSTRUCTION MANUAL

CMST27202BK
6ft. Premium Workbench
Etabli haut de gamme de 6 pi

GUIDE D'UTILISATION

MANUAL DE INSTRUCTIONES

6 pies Banco de Trabajo Premium

1-888-331-4569

IF YOU HAVE QUESTIONS OR COMMENTS, CONTACT US.
POUR TOUTE QUESTION OU TOUT COMMENTAIRE, NOUS CONTACTER.
SI TIENE DUDAS 0 COMENTARIOS, CONTACTENDS.

WWW.CRAFTSMAN.COM

Fig.N

Fig

.0

o

o Fig. |

':\ * ‘/:

[} 16 ]

o}

Fig.J o &
5 \@
18 ’<“>
Fig.L -
2
e

]

/

24
Fig. P Fig.Q
VRN PARRN
| + } |
\ Y O © ° O\D 4
- [0 TS =] = -
(o] (5]
] © /E
= - z
i)
&
Fig. R Fig.5

English (original instructions) 6 Fig. A
Fig.B Fig.C
Francais (traduction de la notice d'instructions originale) 10
2 1
Espafol (traducido de las instrucciones originales) 15
3
Fig.D Fig.E
3
°
d
o .
/;O 0 J
. : 11
o
o
M .
Fig. F Fig. G
1 Drawer 1 Tiroir 1 Cajon
2 Wood surface 2 Surface en bois 2 Supefficie de madera
3 Pegboard panel 3 Panneau perforé 3 Panel perforado
4 \Vire shelf 4 Etagere métallique 4 Estante de alambre
5 Casters 5 Roulettes 5 Ruedas 13
Product you purchased may vary from pictures shown. / Le produit que vous avez acheté peut varier de l'image affichée. /
El producto que compraste puede variar de la imagen que se muestra.
1 2
ENGLISH ENGLISH ENGLISH
CAPACITIES DO NOT open more than one drawer at one time. The Extension Cord 13 mm wrench Assemble Upper Leg Assemblies with tighten all M8 screws and nuts.
CAUTION: To reduce the risk of injury, do not product may become unstable and tip. Follow all extension cord manufacturer’s Warnings 18 mm wrench Drawer Frame (Fig. C—H) NOTICE: Recommended torque of M12 bolts is 84 in-Ib
overload workbench. DO NOT step in the drawers. You may fall or cause product and Instructions. 19 mm wrench . (9.5 Nm). Recommended torque of M8 screws is 62 in-Ib

Distribute heavy objects evenly across the drawer, wire
shelf, pegboard, and wood top.

Fig. T h
C
Fig.V
$ﬁ
—/‘ 5
{
26 T
Fig. W
e e aaaaa

L
O
O
O
O
—=
@

The maximum weight for each drawer should be no
more than 100 Ibs (45 kg).

The maximum weight for wire shelf should be no more
than 300 Ibs (136 kg).

The maximum weight for each pegboard should be no
more than 10 Ibs (4.5 kg).

The maximum static load rating of the workbench with
leveling feet uses, including contents, should be no more
than 2000 Ib. (907 kg). The maximum weight for wood
top should be no more than 1480 Ibs (671 kg).

The maximum static load rating of the workbench with
casters uses, including contents, should be no more than
1000 Ibs (454 kg). The maximum weight for wood top
should be no more than 480 Ibs (218 kg).

Service Parts
Call 1-800-833-4405 for Service Parts.

Locating Model # Information

Model numbers and other information required for service
parts are located on a label placed on a side panel.

Definitions: Safety Alert Symbols and Words
This instruction manual uses the following safety alert

symbols and words to alert you to hazardous situations and
your risk of personal injury or property damage.

> > > b

DANGER: Indicates an imminently hazardous
situation which, if not avoided, will result in death or
serious injury.

WARNING: Indicates a potentially hazardous situation
which, if not avoided, could result in death or
serious injury.

CAUTION: Indicates a potentially hazardous situation
which, if not avoided, may result in minor or
moderate injury.

(Used without word) Indicates a safety

related message.

NOTICE: Indicates a practice not related to
personal injury which, if not avoided, may result in
property damage.

General Safety Rules for Workbenches

CAUTION: Read and follow all Safety Rules and
Operating Instructions before assembly and first use of
this product.

A DANGER:

BA®E

DO NOT stand on this product. You may fall or cause
product to tip.

to tip.

DO NOT move the product prior to closing all the drawers.
The drawers could come open and make the product
unstable and tip.

v

WEAR SAFETY GLASSES during assembly

and disassembly.

DO NOT pull the unit, push it when moving. Pushing the
unit will prevent serious ankle and foot injuries.

USE THE BRAKES when not moving this product. This will
prevent the product from rolling.

DO NOT alter this product in any manner. For example, do
not weld external lockbars or attach electrical equipment.
Keep the product on level surfaces. The product may
become unstable and tip if stored or moved on an

uneven surface.

BE CAREFUL when closing drawers. Remove hands before
the drawer closes completely.

To reduce the risk of injury, during initial loading, distribute
items across all drawers to reduce the risk of unit tipping
over. Only open one drawer at a time, unit can tip over
causing injury or death.

Completely assemble workbench before loading.

To reduce the risk of injury, distribute contents of loaded
workbench evenly to reduce the risk of unit tipping over.
DO NOT drop heavy objects onto the wood top.

DO NOT tow the product with power equipment.

DO NOT allow unsupervised children to play on or with

A CAUTION:

the workbench.

This product is not designed to be directly lifted with a
forklift, or to be towed with any mechanical devices.
Distribute contents of loaded drawers evenly. DO NOT
position all contents of a drawer in the front portion of
the drawer.

This product should be empty when transporting by
vehicle. Properly secure when transporting.

DO NOT exceed maximum product weight, including
contents. See Capacities for more information.

As with all metal products, this product can contain burrs
and sharp edges. Wear protective gloves during assembly
and disassembly.

Use adequate manpower when assembling and moving
this unit. Failure to do so may cause personal injury or
product damage.

Only use a three-wire extension cord with all
three prongs intact. Never remove the round

Crosshead screwdriver
10 mm socket wrench

grounding prong.

Extension cord must be connected to a 125 Volt GFCI
protected outlet with proper ground. If GFCl outlet
is not available, use an extension cord with GFC|
protection built in.

Check the insulation and plugs of extension

cord before using. Do NOT use cord if it is worn

or damaged.

Do NOT overload extension cord.

Remove extension cord from the hole before moving
or transporting workbench.

Only use an extension cord that is rated for
outdoor use.

Do NOT connect extension cord to outlet that also
supplies critical safety equipment with power.
Do not expose workbench to rain. Do not use in wet
or damp conditions.

Power Strip

Follow all extension cord manufacturer's warnings

and instructions.

Verify all plugs are in receptacles flush to surface. Do not
use plugs that do not fit snugly in receptacles.

Only use a three-wire extension cord with all three prongs
intact. Never remove the round grounding prong.

Powver strip must be connected to a 125 Volt GFCl protected
outlet with proper ground. If GFCl outlet is not available,
use an extension cord with GFCl protection built in.

Check the insulation and plugs of power strip before using.
DO NOT use cord ifit is worn or damaged.

DO NOT overload power strip.

Remove power strip from the hole before moving or
transporting workbench.

Only use an extension cord that is rated for outdoor use.
DO NOT connect power strip to outlet that also supplies
critical safety equipment with power.

DO NOT expose workbench to rain. Do not use in wet or
damp conditions.

Connection of a space heater to the power strip could
cause fire.

Connection of a single appliance with electrical ratings of
T0A/1200W or higher could cause fire.

ASSEMBLY
A WARNING: Wear safety glasses.

NOTE: Not all assembly instructions will relate to your model.
Tools Required

4 mm hex wrench
5mm hex wrench
10 mm wrench

Hardware Included
M12 x 90 mm Bolts (Qty: 8)

M12 x 120 mm Bolts (Qty: 4)

M8 x 16 mm Screws (Qty: 8)

M8 x 16 mm Screws with Spring
& Washer (Qty: 8)

M6.3 x 19 mm Self Tapping
Screws (Qty: 18)

M6 x 16 mm Flat Head Screws
(Qty: 4)

M12 Nuts (Qty: 12)

M8 Nuts (Qty: 8)

Leveling Foot (Qty: 4)

Caster (Qty: 4)

Power Strip Installation (Fig. B)

Items Needed
M6 x 1 mm Flat Head Screws (Qty: 4)
4 mm Hex Wrench

Process

1. Place power strip ® to the power strip panel 7 of the
upper leg assembly @. The power cord of the power
strip is placed toward the right side of the leg assembly if
you would like to locate the power strip on the left side
of workbench. In contrast, manage the power cord of
the power strip toward the left side of the leg assembly if
you would like to locate the power strip on the right side
of workbench.

2. Insert M6 x 16 mm flat head screws @ through the
power strip panel to screw into the built-in nuts of power
strip holders 10 using 4 mm Hex Wrench.

NOTICE: Recommended torque of M6 screws is 18 in-Ib
(2 Nm).

Items Needed
M12 x 120 mm Bolts (Qty: 4)
M8 x 16 mm Screws (Qty: 4)
M8 Nuts (Qty: 4)
NOTE: Use adequate personnel for this operation.

Process
1. Fully extend the drawer . Push the right release slide
lever A1 down, then push the left release slide lever up.
Pull out drawer to remove. Remove two drawers from
the drawer frame.

. Place the drawer frame 12 upside down. Attach the
two upper leg assemblies @ to the drawer frame. Place
the upper leg assembly with power strip on the right or
left side of the frames as appropriate. Insert the power
cord 28 through the grommets 13" in the side of the
drawer frame.

. Insert M12 x 120 mm bolts ‘14 through upper legs 8 to
drawer frame.

N

w

4. Insert M8 x 16 mm screw 15 through upper legs and
drawer frame to screw with M8 Nuts 16.. Use 5 mm hex
wrench and 13 wrench to tighten all M8 screws and nuts.
NOTICE: Recommended torque of M8 screws is 62 in-lb
(7 Nm).

Assemble Lower Leg, Cross Supports,
Casters/Leveling Feet (Fig. I-L)

Items Needed
M12 x 90 mm Bolts (Qty: 8)
M8 x 16 mm Screws (Qty: 4)
M12 Nuts (Qty: 8)
M8 Nuts (Qty: 4)
5mm Hex Wrench
13 mm Wrench
18 mm Wrench
19 mm Wrench
NOTE: Use adequate personnel for this operation.

Process
1. Attach four lower legs 17 to four upper legs 8 and
insert M12 x 90 mm bolts 19 through screw holes of the
upper leg to the desired screw holes of the lower legs.

. Attach the two cross supports 18 to the right and left
side of the upper legs. Flanges of cross supports should
pointin. Insert M12 x 90 mm bolts 19 through the screw
holes of the cross supports to screw with M12 nuts 20,
Finger tighten.

. Attach the short cross support 21 to the front and rear
cross support. Insert M8 x 16 mm screws 15 through
the screw holes of the cross supports to screw with M8
nuts 6. Finger tighten.

4. Use 19 mm and 18 mm wrench to tighten all M12 bolts

and nuts. Use 5 mm hex wrench and 13 mm wrench to

N

w

(7 Nm).

. Attach four casters & or leveling feet 22 to the built-in
nut 27 of the bottom plate of lower legs as appropriate.
NOTICE: Please make sure casters/ leveling feet are fully
tightened to touch the bottom plate of the lower legs.

w

Assemble Wood Top, Peghoards, and Wire
Shelf (Fig. M-R)

Items Needed

M6.3 x 19 mm Self Tapping Screws (Qty: 18)

M8 x 16 mm Screws with Spring and Washer (Qty: 8)
M12 Nuts (Qty: 4)

18 mm wrenches

Crosshead screwdriver or 10 mm Socket Wrench

5 mm Hex Wrench

NOTE: Use adequate personnel for this operation.

Process

1. Place the workbench in its upright position.

2. Manage the power cord through the rear grommets of
the drawer frame and fix it around the cord holder 23..

. Use 19 mm and 18 mm wrench to tighten M12 bolts 14

with M12 nuts 20

NOTICE: Recommended torque of M12 bolts is 84 in-Ib

(9.5Nm).

Place the wood surface 2 with the predrilled screw

holes on the bottom onto the drawer frame. Position

the predrilled screw holes of the wood to line up with
the corresponding screw holes of the drawer frame.

Please be sure the front and rear distance between wood

edges and drawer frame panels are symmetrical. Attach

M6.3 x 19 mm self tapping screws 24 using crosshead

screwdriver or 10 mm socket. Please remove the film

layer of wood top before use.

NOTICE: Recommended torque of M6.3 screws is

62 in-lb (7 Nm).

. Attach side pegboard panel 3 to each upper leg
assembly 8. Insert M8 x 16 mm screws with spring and
washer 25 through the side panel to screw into the
built-in nuts. Finger tighten.

. Use 5 mm Hex Wrench to tighten all M8 screws.
NOTICE: Recommended torque of M8 screws is 62 in-Ib
(7 Nm).

7. Place wire shelf @ onto the cross supports 18.

w

B

w

(o))

Installing Drawers (Fig. S-U)
1

. Pull slides and slide carrier out to fully extended position.

2. Hold the slide on the unit while aligning it with the slide
on drawer.

3. Slightly insert one side and repeat for the other side.
Slowly push drawer to its fully closed position to
engage slide.

4. Open drawer and reclose to ensure proper operation.

Ra

Répartissez également le contenu des tiroirs chargés. NE
PAS placer tout le contenu d'un tiroir dans la portion avant
du tiroir.

Ce produit doit étre vide lorsqu'il est transporté dans un
véhicule. Sécurisez de facon appropriée durant le transport.
NE PAS dépasser le poids maximum du produit, incluant
le contenu. Pour plus d'information voir le paragraphe
intitulé Capacités.

Comme pour tous les produits métalliques, ce produit peut
comporter des barbes et des bords acérés. Porter des gants
de protection lors du montage et du démontage.

Utilisez une force appropriée lorsque vous assemblez et
déplacez cet appareil. Ne pas le faire peut causer une
blessure corporelle ou endommager le produit.

llonge

Suivez tous les avis et toutes les instructions du
fabricant de la rallonge.

Utilisez seulement une rallonge a trois fils avec toutes
les trois broches intacts. Ne jamais retirer la broche
de mise a la terre arrondie.

La rallonge doit étre branchée dans une prise
protégée DDFT 125 volts munie d’une mise a

la terre appropriée. Si une prise DDFT n’est pas
disponible, utilisez une rallonge ayant une protection
DDFT intégrée.

Vérifiez I'isolation et les fiches de la rallonge avant
de l'utiliser. NE PAS utiliser la rallonge si elle est usée
ou endommagée.

NE PAS surcharger la rallonge.

Retirez la rallonge du trou avant de déplacer ou de
transporter I'établi.

Utilisez seulement une rallonge qui est congue pour
une utilisation extérieure.

NE PAS brancher la rallonge dans une prise qui
alimente aussi I'équipement de sécurité essentiel

en électricité.

Ne pas exposer I'établi a la pluie. Ne pas utiliser en
conditions humides ou mouillées.

Bloc d’alimentation

Suivez tous les avis et toutes les instructions du fabricant
de la rallonge.

Vérifier que toutes les fiches sont placées dans les
réceptacles au ras de la surface. Ne pas utiliser de fiches qui
ne s'insérent pas correctement dans les prises.

Utiliser seulement une rallonge a trois fils avec toutes les
trois broches intacts. Ne jamais retirer la broche de mise a
la terre arrondie.

Le bloc d'alimentation doit étre branché dans une prise
protégée DDFT 125 volts munie d'une mise a la terre
appropriée. Si une prise DDFT n’est pas disponible, utilisez
une rallonge ayant une protection DDFT intégrée.

Vérifier l'isolation et les fiches du bloc d'alimentation
avant de l'utiliser. NE PAS utiliser la rallonge si elle est usée
ou endommagée.

NE PAS surcharger le bloc d'alimentation.

FRANCAIS

Retirer le bloc d'alimentation avant de déplacer ou de
transporter 'établi.

Utiliser seulement une rallonge qui est congue pour une
utilisation extérieure.

NE PAS brancher le bloc d'alimentation dans une prise
qui alimente aussi I'équipement de sécurité essentiel
en électricité.

NE PAS exposer [établi a la pluie. Ne pas utiliser en
conditions humides ou mouillées.

Le raccordement d'un chauffage d'espace au bloc
d‘alimentation peut provoquer un incendie.

Le raccordement d'un seul appareil d'une puissance
électrique nominale de 10 A/1 200 W ou plus peut
provoquer un incendie.

ASSEMBLAGE
A AVERTISSEMENT : portez des lunettes de sécurité.

REMARQUE : ce ne sont pas toutes les instructions
d'assemblage qui seront liées a votre modele.

Outils requis
+ Clé hexagonale 4 mm
Clé hexagonale 5 mm
Clé de 10 mm
Clé de 13 mm
Clé de 18 mm
Clé de 19 mm
Tournevis cruciforme
Clé a douille de 10 mm

Matériel inclus
Boulons M12 x 90 mm (Qté : 8)

Boulons M12 x 120 mm (Qté : 4)

Vis M8 x 16 mm (Qté : 8)

Vis M8 x 16 mm avec ressort et
rondelle (Qté : 8)

Vis autotaraudeuses M6,3 x
19 mm (Qté: 18)

Vis a téte plate M6 x 16 mm
(Qté:4)
Ecrous M12 (Qté : 12)

Ecrous M8 (Qté : 8)

Pied de réglage (Qté : 4)

m@ﬁﬁiﬁ%ﬁﬂﬁ

3 4
ENGLISH FRANCAIS
Built-In Outlet with USB Ports (Flg. B) This TEN YEAR warranty is void if this product is ever used CAPACITES A DANGER

A power strip with USB ports @ is located in some units.

A WARNING: This power strip is to be used with ground
fault circuit interrupter.

A WARNING: Connection of a space heater to the power
strip could cause fire.

A WARNING: Connection of a single appliance with
electrical ratings of 10A/1200W or higher could
cause fire.

Grounding (Fig. V)

1. Locate grounding image (L] on the rear side of
the workbench.

2. Use predrilled hole 26,

3. Use 14 AWG stranded green jacket copper wire with 1/4"
terminal ring.

4. Use a M3.5x 10 mm self tapping screw to hold the
wire and terminal ring. Use supplied hole location with
self-tapping screw. Tighten fully.

5. Terminate the end of the ground wire to an appropriate
grounding location.

MAINTENANCE (FIG. W)

Lubricate casters annually with high-quality bearing
grease. Apply grease where shown.

Check the caster bolts annually for tightness.

Lubricate the slides with grease or equivalent (twice
annually). Apply grease where shown.

Periodically the drawer fronts, drawer trim, and other
surfaces should be cleaned with a mild detergent

and water.

Auto wax will preserve the unit's luster finish. Apply the
wax as to a car. The wax will also help protect the unit
against scratches.

Grease and oil can be removed with most standard
cleaning fluids. For safety, use a nonflammable

cleaning fluid.

Itis recommended that drawer liners are used to protect
the finish inside the drawers and to make the drawers
easier to clean. The drawer liners may be cleaned with
soap and water.

Corrosive materials should be cleaned up immediately to
minimize damage to any surfaces.

TEN YEAR WARRANTY

FOR TEN YEARS from the date of purchase, this product is
warranted against any defects in material or workmanship.
With proof of purchase, a defective part will be replaced free
of charge. If a replacement part is unavailable, the product
will be replaced with one of equal value.

For warranty coverage details to obtain free replacement,
visit the web page: www.craftsman.com/warranty.

This warranty does not apply to a product that is damaged
or altered through transportation, misuse, abuse, corrosion,
accident, neglect, modification or mishandling, nor

does coverage apply if the product is ever attached to a
moving vehicle.

while providing commercial services or if rented to another

person. For 90 DAY commercial and rental use terms, see the

Craftsman warranty web page.

This warranty gives you specific legal rights, and you may
also have other rights which vary from state to state.

For product or warranty information, contact us at:
www.Craftsman.com

ATTENTION : afin de réduire le risque de blessures, ne
pas surcharger I'établi.
Répartissez les objets lourds de maniére égale sur le tiroir,
I'étagere métallique, le panneau perforé et le plateau
en bois.
Le poids maximal de chaque tiroir ne doit pas dépasser
45 kg (100 Ib).
Le poids maximum de I'étagere métallique ne doit pas
dépasser 136 kg (300 Ib).
Le poids maximal de chaque panneau perforé ne doit
pas dépasser 4,5 kg (10 1b).
La charge statique maximale de I'établi avec les pieds de
nivellement, y compris le contenu, ne doit pas dépasser
907 kg (2000 Ib). Le poids maximal du plateau en bois ne
doit pas dépasser 671 kg (1480 Ib).
La charge statique maximale de I'établi a roulettes,
y compris son contenu, ne doit pas dépasser 454 kg
(1000 Ib). Le poids maximal du plateau en bois ne doit
pas dépasser 218 kg (480 Ib).

Piéces de rechange

Composez le 1-800-833-4405 pour obtenir des pieces
de rechange.

Emplacement de n° modeéle

Les

numéros de modéles et les autres renseignements requis

pour les pieces de rechange se trouvent sur une étiquette
située sur un panneau latéral.

Définitions: symboles et mentions d'alerte

de

Cet
dal

securite
te notice d'utilisation utilise les symboles et les mentions
erte de sécurité suivants afin de vous alerter sur les

situations dangereuses et les risques de blessures ou de
dégats matériels.

ﬂ DANGER: indique une situation de risque imminent

qui engendre, si elle n'est pas évitée, la mort ou de
graves blessures.

ﬁ AVERTISSEMENT: indique une situation de risque

potentiel qui pourrait engendrer, si elle n'est pas
évitée, la mort ou de graves blessures.

ﬁ ATTENTION: indique une situation de risque potentiel

qui peut engendrer, si elle n'est pas évitée, des
blessures bénignes ou modérées.

A (Utilisé sans mention) Indique un message lié a la sécurité.

REMARQUE: indique une pratique n'entrainant
aucun risque de blessures mais qui, si elle n'est pas
évitée, peut entrainer des dommages mateériels.

Reégles de sécurité générales pour les
établis

ATTENTION : lisez et suivez toutes les régles de sécurité
et les consignes d'utilisation avant l'assemblage et la
premieére utilisation de ce produit.

NE PAS se tenir debout sur ce produit. Vous pourriez
tomber ou faire basculer le produit.

NE PAS ouvrir plus d'un tiroir a la fois. Le produit pourrait
devenir instable et basculer.

NE PAS marcher dans les tiroirs. Vous pourriez tomber ou
faire basculer le produit.

NE PAS déplacer le produit avant d'avoir fermé tous les
tiroirs. Les tiroirs pourraient s‘ouvrir et rendre le produit
instable et le faire basculer.

A AVERTISSEMENT :

©® L ®E

PORTER DES LUNETTES DE SECURITE pendant le
montage et le démontage.

NE PAS tirer sur l'unité, poussez-la lorsque vous la
déplacez. Pousser 'unité préviendra les blessures graves ala
hanche ou au pied.

UTILISER LES FREINS lorsque vous ne déplacez pas ce
produit. Cela empéchera le produit de rouler.

NE PAS altérer ce produit de quelque maniére que ce soit.
Par exemple, ne pas y souder des barres de verrouillage ou y
fixer un équipement électrique.

Gardez le produit sur une surface plane. Le produit peut
devenir instable et basculer s'il est rangé ou déplacé sur une
surface inégale.

FAIRE ATTENTION lors de la fermeture des tiroirs. Retirer
les mains avant que le tiroir ne se referme complétement.
Afin de réduire le risque de blessures, durant le chargement
initial, distribuez les articles a travers tous les tiroirs afin de
réduire le risque que I'unité bascule. Ouvrez seulement un
tiroir a la fois, l'unité peut basculer entrainant des blessures
ou la mort.

Assembler complétement I'établi avant de le charger.

Pour réduire les risques de blessures, répartissez
uniformément le contenu de I'établi chargé afin de réduire
le risque de basculement de ['unité.

NE PAS laisser tomber d'objets lourds sur le plateau en bois.
NE PAS remorquer le produit avec un

équipement électrique.

NE PAS laisser des enfants sans surveillance jouer sur ou

A ATTENTION :

avec ['établi.
]

Ce produit n'est pas congu pour étre levé directement
avec un chariot élévateur a fourche ou étre tiré par tout
dispositif mécanique.

FRANCAIS

Roulettes (Qté : 4)

Installation de la barre d’alimentation
(Fig. B)

Articles nécessaires

Vis a téte plate M6 x T mm (Qté : 4)
Clé hexagonale 4 mm

Processus

1.

N

Placer la barre d'alimentation @ sur le panneau de la
barre d'alimentation 7 du piétement supérieur 8.

Le cordon du bloc d'alimentation est placé vers le

c6té droit du piétement si I'on souhaite placer le

bloc d'alimentation sur le coté gauche de I'établi.
Inversement, le cordon du bloc d'alimentation est placé
vers le coté gauche du piétement si 'on souhaite placer
le bloc d'alimentation sur le coté droit de I'établi.

. Insérez les vis a téte plate M6 x 16 mm 9@ a travers

le panneau de la barre d'alimentation pour les visser
dans les écrous intégrés des supports de la barre
d‘alimentation 10 a l'aide d'une clé hexagonale de

4 mm.

REMARQUE : le couple recommandé pour les vis M6 est
de 2Nm (18 po-Ib).

Assembler les pieds supérieurs avec le
cadre des tiroirs (Fig. (—H)

Articles nécessaires

Boulons M12 x 120 mm (Qté : 4)
Vis M8 x 16 mm (Qté : 4)
Ecrous M8 (Qté : 4)

REMARQUE : faites appel & du personnel approprié pour
cette opération.

Processus

1.

N

w

Ouvrez completement le tiroir 1. Poussez le levier
coulissant de droite vers le bas A1, puis poussez le levier
coulissant de gauche vers le haut. Tirez sur le tiroir pour
le retirer. Retirez deux tiroirs du cadre de tiroir.

. Placez le cadre du tiroir 12 a 'envers. Fixez les deux

pieds supérieurs @ au cadre du tiroir. Placez les pieds
supérieurs avec le bloc d'alimentation sur le coté droit
ou gauche des cadres, selon le cas. Insérez le cordon
d‘alimentation 28 dans les ceillets A3 situés sur le coté
du cadre du tiroir.

. Insérez les boulons M12 x 120 mm 14 a travers les pieds

supérieurs @ dans le cadre du tiroir.

. Insérez les vis M8 x 16 mm 5’ a travers les pieds

supérieurs et le cadre du tiroir pour les visser avec les
écrous M8 16.. Utilisez une clé hexagonale de 5 mm

et une clé de 13 pour serrer toutes les vis et tous les
écrous M8.

REMARQUE : le couple recommandé pour les vis M8 est
de 7 Nm (62 po-Ib).

Assembler le pied inférieur, les supports
transversaux, les roulettes et les pieds de

vellement (Fig. I-L)

Articles nécessaires

RE

Boulons M12 x 90 mm (Qté : 8)

Vis M8 x 16 mm (Qté : 4)

Ecrous M12 (Qté : 8)

Ecrous M8 (Qté : 4)

Clé hexagonale 5 mm

Clé 13 mm

Clé 18 mm

Clé 19 mm
MARQUE : faites appel a du personnel approprié pour

cette opération.

Processus

N

w

wu

. Fixez quatre pieds inférieurs 17 a quatre pieds

supérieurs 8 et insérez des boulons M12 x 90 mm 19
dans les trous de vis des pieds supérieurs jusqu‘aux trous
de vis souhaités des pieds inférieurs.

. Fixer les deux supports transversaux 18 aux cotés droit

et gauche des pieds supérieurs. Les brides des supports
transversaux doivent étre orientées vers l'intérieur.
Insérez des boulons M12 x 90 mm 19 dans les trous
de vis des supports transversaux et vissez-les avec des
écrous M12 20, Serrez a la main.

. Fixez le support transversal court 21 aux supports

transversaux avant et arriere. Insérez des vis M8

x 16 mm 5 dans les trous de vis des supports
transversaux pour les visser avec des écrous M8 16
Serrez a la main.

. Utilisez une clé de 19 mm et une clé de 18 mm pour

serrer tous les boulons et les écrous M12. Utilisez une clé
hexagonale de 5 mm et une clé de 13 mm pour serrer
toutes les vis et tous les écrous M8.

REMARQUE : le couple recommandé pour les boulons
M12 est de 9,5 Nm (84 po-Ib). Le couple recommandé
pour les vis M8 est de 7 Nm (62 po-Ib).

. Fixez quatre roulettes 5 ou pieds de nivellement 22

a l'écrou intégré 27 de la plaque inférieure des pieds
inférieurs, selon le cas.

AVIS : veillez a ce que les roulettes/les pieds de
nivellement soient complétement serrés pour toucher la
plaque inférieure des pieds inférieurs.

Assembler le plateau en bois, les
panneaux perforés et I'étagére métallique

(F

ig. M-R)

Articles nécessaires

Vis autotaraudeuses M6,3 x 19 mm (Qté : 18)
Vis M8 x 16 mm avec ressort et rondelle (Qté : 8)
Ecrous M12 (Qté : 4)

Clés 18 mm

Tournevis cruciforme ou clé a douille de 10 mm

Clé hexagonale 5 mm

REMARQUE : faites appel a du personnel approprié pour
cette opération.

Processus

1. Placez I'établi debout.

2. Passez le cordon d'alimentation dans les ceillets arriere
du cadre du tiroir et fixez-le autour du support de
cordon 23.

3. Utilisez une clé de 19 mm et une clé de 18 mm pour
serrer les boulons M12 14 avec les écrous M12 220..
REMARQUE : le couple recommandé pour les boulons
M12 est de 9,5 Nm (84 po-Ib).

4. Placez la surface en bois 2 avec les trous de vis
prépercés en bas sur le cadre du tiroir. Alignez les
trous de vis prépercés du bois avec les trous de vis
correspondants du cadre du tiroir. Veillez a ce que les
distances avant et arriere entre les bords du bois et les
panneaux du cadre du tiroir soient symétriques. Fixez
les vis autotaraudeuses M6,3 x 19 mm 24 a l'aide d'un
tournevis cruciforme ou d'une douille de 10 mm. Veuillez
retirer la pellicule du plateau en bois avant I'utilisation.
REMARQUE : le couple recommandé pour les vis M6,3
est de 7Nm (62 po-Ib).

5. Fixez le panneau perforé latéral 3 a chaque jambe
supérieure 8. Insérez les vis M8 x 16 mm avec le ressort
et larondelle 25 a travers le panneau latéral pour les
visser dans les écrous intégrés. Serrez a la main.

6. Utilisez une clé hexagonale de 5 mm pour serrer toutes
les vis M8.

REMARQUE : le couple recommandé pour les vis M8 est
de 7 Nm (62 po-Ib).

7. Placer I'étagére métallique @ sur les supports
transversaux 18.

Installer les tiroirs (Fig. S—U)

1. Tirez les glissiéres et leur support jusqu’a ce qu'ils soient
complétement étendus.

2. Tenez la glissiere sur I'unité tout en I'alignant avec la
glissiére sur le tiroir.

3. Insérez Iégerement un coté et répétez de l'autre coté.
Poussez lentement le tiroir jusqu'a sa position de
fermeture compléte pour enclencher la glissiere.

4. Ouvrez et refermez le tiroir pour vous assurer qu'il
fonctionne bien.

Prise intégrée avec ports USB (Fig. B)

Une barre d'alimentation avec ports USB © est située
dans certaines unités.

A AVERTISSEMENT : cette barre d'alimentation doit
étre utilisée avec un disjoncteur différentiel de fuite a
la terre.

A AVERTISSEMENT : le raccordement d'un chauffage
d'espace a la barre d'alimentation peut provoquer
un incendie.

A AVERTISSEMENT : le raccordement d'un seul appareil
d'une puissance électrique nominale et 10 A/1 200 W
ou plus peut provoquer un incendie.

FRANCAIS
Mise a la terre (Fig. V)

1. Localisez I'image de mise a la terre O arricre
de I'établi.

2. Utilisez le trou prépercé 226.

3. Utilisez du fil de cuivre a gaine verte toronné 14 AWG
ayant un anneau terminal 1/4 po.

4. Utilisez une vis autotaraudeuse M3,5 x 10 mm
pour maintenir le fil et I'anneau terminal. Utilisez
I'emplacement du trou fourni avec la vis autotaraudeuse.
Serrez a fond.

5. Raccordez I'extrémité du fil de mise a la terre a un endroit
approprié pour la mise a la terre.

ENTRETIEN (FIG. W)

Lubrifiez les roulettes une fois par an avec de la graisse a
roulement de haute qualité. Appliquez de la graisse aux
endroits indiqués.

Vérifiez les boulons des roulettes une fois par an en
termes de serrage.

Lubrifiez les glissieres avec de la graisse ou I'équivalent
(deux fois par an). Appliquez de la graisse aux

endroits indiqués.

Les facades des tiroirs, la garniture des tiroirs et les autres
surfaces doivent étre nettoyées régulierement avec un
détergent doux et de I'eau.

La cire pour automobiles préservera le fini lustré de
I'unité. Appliquez la cire comme sur une automobile.

La cire vous aidera aussi a protéger I'unité contre

les éraflures.

La graisse et I'huile peuvent étre retirées avec la plupart
des nettoyants liquides standard. Pour assurer la sécurité,
utilisez des nettoyants liquides ininflammables.

Il est recommandé que des doublures de tiroirs soient
utilisées pour protéger le fini a l'intérieur des tiroirs et les
rendre plus faciles a nettoyer. Les doublures des tiroirs
peuvent étre nettoyées avec de I'eau et du savon.

Les matériaux corrosifs doivent étre nettoyés
immeédiatement afin de minimiser les dommages a
toute surface.

GARANTIE DE 10 ANS

Ce produit est garanti contre tout défaut de matériel ou

de main-d'ceuvre PENDANT 10 ans a partir de la date
d'achat. Sur présentation d'une preuve d'achat, une piéce
défectueuse peut étre remplacée gratuitement. Si une piéce
de rechange n'est pas disponible, le produit sera remplacé
par un produit de valeur égale.

Pour consulter les détails de la couverture de la garantie

et obtenir un remplacement gratuit, visitez le site :
www.craftsman.com/warranty.

La présente garantie ne s'applique pas si un produit

est endommagé ou altéré a la suite du transport, d'une
utilisation incorrecte, d'un mauvais traitement, de
corrosion, d'accident, de négligence, de modification ou de
mauvaise manipulation. De plus, la couverture de garantie
ne s'applique pas si le produit est attaché & un véhicule

en mouvement.

FRANCAIS

La présente garantie de 10 ANS est nulle si le produit est
utilisé dans le cadre de la prestation de services commerciaux
ou de la location a une tierce personne. Pour en savoir plus
sur les conditions d'utilisation commerciale et de location de
90 JOURS, consultez le site Web sur la garantie de Craftsman.
Cette garantie accorde des droits Iégaux spécifiques au
propriétaire de 'outil, qui pourrait aussi avoir d'autres droits
selon I'Ftat ou la province qu'il habite.
Pour des renseignements sur le produit ou la garantie,
contactez-nous a:
www.Craftsman.com

Instalacion de regleta (Fig. B)
Elementos necesarios

Tornillos de cabeza plana M6 x 1 mm (Cant.: 4)
Llave hexagonal de 4 mm

Proceso

1.

Coloque la regleta ® en el panel de la regleta 7 del
conjunto de la pata superior @ El cable de alimentacion
de la regleta se coloca hacia el lado derecho del
ensamble de patas si desea ubicar la regleta en el lado
izquierdo del banco de trabajo. Por el contrario, dirija

el cable de alimentacién de la regleta hacia el lado
izquierdo del ensamble de patas si desea ubicar la regleta
en el lado derecho del banco de trabajo.

. Inserte tornillos de cabeza plana M6 x 16 mm @ a través

del panel de la regleta para atornillarlos en las tuercas
integradas de los soportes de la regleta 10 usando una
llave hexagonal de 4 mm.

AVISO: El apriete recomendado de los tornillos M6 es
2 Nm (18 pulg.-Ibs).

Ensamble los conjuntos de patas
superiores con el marco del cajon
(Fig. C-H)

Elementos necesarios

Pernos M12 x 120 mm (Cant.: 4)
Tornillos M8 x 16 mm (Cant.: 4)
Tuercas M8 (Cant.: 4)

NOTA: Use personal adecuado para esta operacion.

Proceso

1.

Extienda completamente el cajon . Empuje la palanca
deslizable de liberacion derecha 11 hacia abajo, y
después empuije la palanca deslizable de liberacion
izquierda hacia arriba. Jale el cajon para retirarlo. Retire
dos cajones del marco de cajon.

. Coloque el marco del cajén 12 boca abajo. Sujete los

dos ensambles de patas superiores @ al marco del cajon.
Coloque el ensamble de la pata superior con la regleta
en el lado derecho o izquierdo de los marcos, conforme
corresponda. Inserte el cable de energfa 28 a través de
los pasacables 13 en el costado del marco del cajon.

. Inserte pernos M12 x 120 mm 14 a través de las patas

superiores 8 al marco del cajon.

. Inserte un tornillo M8 x 16 mm 5’ a través de las patas

superiores y el marco del cajon para atornillar con las
tuercas M8 116 Utilice una llave hexagonal de 5 mm
y una llave de 13 para apretar todos los tornillos y
tuercas M8.

AVISO: El apriete recomendado de los tornillos M8 es
7 Nm (62 pulg.-Ibs).

ESPANOL

Ensamble la pata inferior, soportes
cruzados, ruedas/patas de nivelacion
(Fig. 1-1)
Elementos necesarios

Pernos M12 x 90 mm (Cant.: 8)

Tornillos M8 x 16 mm (Cant.: 4)

Tuercas M12 (Cant.: 8)

Tuercas M8 (Cant.: 4)

Llave hexagonal de 5 mm

Llave de 13 mm

Llave de 18 mm

Llave de 19 mm
NOTA: Use personal adecuado para esta operacion.

Proceso
1. Sujete cuatro patas inferiores 17 a cuatro patas

superiores @ e inserte pernos M12 x 90 mm 19 a través
de los orificios para tornillos de la pata superior hasta los

orificios para tornillos deseados de las patas inferiores.

2. Sujete los dos soportes transversales 18 al lado derecho

e izquierdo de las patas superiores. Las bridas de los
soportes transversales deben apuntar hacia adentro.
Inserte pernos M12 x 90 mm 9 a través de los
orificios para tornillos de los soportes transversales para

atornillarlos con tuercas M12 20'. Apriete con los dedos.

3. Sujete el soporte transversal corto 21 al soporte
transversal delantero y trasero. Inserte tornillos M8 x
16 mm 5 a través de los orificios para tornillos de los

soportes transversales para atornillar con tuercas M8 6.

Apriete con los dedos.

4. Utilice una llave de 19 mm y 18 mm para apretar todos
los pernos y tuercas M12. Utilice una llave hexagonal
de 5 mmy una llave de 13 mm para apretar todos los
tornillos y tuercas M8.

AVISO: El apriete recomendado de los pernos M12 es
9,5 Nm (84 pulg.-Ibs). El apriete recomendado de los
tornillos M8 es 7 Nm (62 pulg.-Ibs).

5. Coloque cuatro ruedas 5 o patas niveladoras 22 ala
tuerca integrada 27 de la placa inferior de las patas
inferiores, conforme corresponda.

AVISO: Aseglrese que las ruedas/patas niveladoras
estén completamente apretadas para tocar la placa
inferior de las patas inferiores.

Ensamble la cubierta de madera, tableros

perforados, y estante de alambre

(Fig M-R)

Elementos necesarios
Tornillos autoroscantes M6.3 x 19 mm (Cant.; 18)
Tornillos M8 x 16 mm con resorte y arandela (Cant.: 8)
Tuercas M12 (Cant.: 4)
Llaves de 18 mm
Destornillador de cruz o llave de casquillo de 10 mm
Llave hexagonal de 5 mm

CAPACIDADES

ATENCION: Para reducir el riesqgo de lesiones, no
sobrecargue el banco de trabajo.
Distribuya los objetos pesados de manera uniforme en
el cajon, el estante de alambre, el tablero perforado y la
cubierta de madera.
El peso maximo para cada cajén no debe ser mayor a
45kg (100 Ibs).
El peso maximo para cada repisa de alambre no debe ser
mayor a 136 kg (300 Ibs).
El peso maximo para cada tablero perforado no debe ser
mayor a 4,5 kg (10 Ibs).
La capacidad de carga estdtica maxima del banco de
trabajo con pies de nivelacién, incluyendo el contenido,
no debe ser superior a 907 kg (2000 Ibs). El peso maximo
para cada cubierta de madera no debe ser mayor a
671 kg (1480 Ibs).
La clasificacion de carga estatica méxima del banco de
trabajo con ruedas, incluyendo el contenido, no debe
ser mayor a 454 kg (1000 Ibs). El peso méximo para cada
cubierta de madera no debe ser mayor a 218 kg (480 Ibs).

Piezas de Servicio
Llame al 1-800-833-4405 para obtener piezas de servicio.

Como Ubicar el Niimero de Modelo

Los nimeros de modelo y otra informacién necesaria para las
piezas de servicio se encuentran en una etiqueta colocada en
un tablero lateral.

Definiciones: Simbolos y Palabras de
Alerta de Seguridad

Las siguientes definiciones describen el nivel de gravedad de
cada palabra de advertencia. Lea el manual de la herramienta
eléctrica y preste atencion a estos simbolos.

PELIGRO: Indica una situacidn de peligro inminente

que, si no se evita, provocard la muerte o

lesiones graves.

A ADVERTENCIA: Indica una situacion de peligro
potencial que, si no se evita, podria provocar la
muerte o lesiones graves.

A ATENCION: Indica una situacién de peligro potencial
que, si no se evita, posiblemente provocaria lesiones
leves o moderadas.

A (Utilizado sin palabras) Indica un mensaje de
sequridad relacionado.

AVISO: Se refiere a una prdctica no relacionada a
lesiones corporales que de no evitarse puede resultar
en daiios a la propiedad.

Reglas generales de seguridad para

bancos de trabajo

ATENCION: Lea y siga todas las Reglas de sequridad
e instrucciones de operacion antes de ensamblar y el
primer uso de este producto.

ESPANOL

NO se pare en este producto. Puede caerse o hacer que el
producto se vuelque.

NO abra mds de un cajon al mismo tiempo. El producto
puede volverse inestable e inclinarse.

NO pise los cajones. Puede caerse o hacer que el producto
se vuelque.

NO mueva el producto antes de cerrar todos los cajones.
Los cajones podrian abrirse y hacer que el producto sea
inestable e inclinarse.

UTILICE GAFAS DE SEGURIDAD durante el ensamble

y desensamble.

NO jale la unidad, empujela cuando se mueva. Empujar la
unidad evitard lesiones graves en el tobillo y el pie.

USE LOS FRENOS cuando no mueva este producto. Esto
evitard que el producto ruede.

NO altere este producto de ninguna manera. Por efemplo,
no suelde barras de sequridad externas ni conecte

equipo eléctrico.

Mantenga el producto en superficies niveladas. El producto
puede volverse inestable e inclinarse si se almacena o se
mueve sobre una superficie irregular.

TENGA CUIDADO al cerrar los cajones. Retire las manos
antes de que el cajon se cierre por completo.

Para reducir el riesgo de lesiones, durante la carga inicial,
distribuya los articulos en todos los cajones para reducir el
riesgo de volcadura de la unidad. S6lo abra un cajon ala
vez, la unidad puede volcarse y causar lesiones o la muerte.
Ensamble completamente el banco de trabajo antes

de cargarlo.

Para reducir el riesgo de lesiones, distribuya el contenido
del banco de trabajo cargado para reducir el riesgo de
volcadura de la unidad.

NO deje caer objetos pesados sobre las cubierta de madera.
NO remolque el producto con equipo eléctrico.

NO permita que ninos sin supervision jueguen en o con el

banco de trabajo.

Este producto no estd disefiado para levantarse
directamente con un montacargas, ni para ser remolcado
con ningun dispositivo mecdnico.

A ATENCION:

ESPANOL

Ca

Distribuya el contenido de los cajones cargados de manera
uniforme. NO coloque todo el contenido de un cajon en la
parte frontal del cajén.

Este producto debe estar vacio cuando se transporte en
vehiculo. Asegurelo correctamente cuando se transporte.
NO exceda el peso mdximo del producto, incluyendo el
contenido. Vea Capacidades para mds informacion.
Aligual que con todos los productos de metal, este
producto puede contener rebabas y bordes filosos. Use
guantes de proteccidn durante el ensamble y desensamble.
Utilice la mano de obra adecuada al ensamblar y mover
esta unidad. De lo contrario, puede causar lesiones
personales o dafios al producto.

ble de Extension

Siga todas las advertencias e instrucciones del
fabricante del cable de extension.

Utilice inicamente un cable de extension de tres hilos
con las tres clavijas intactas. Nunca retire la clavija de
conexion a tierra redonda.

El cable de extension se debe conectar a un
tomacorriente protegido con GFCl de 125 voltios con
una conexion a tierra adecuada. Si el tomacorriente
GFCl no estd disponible, use un cable de extension
con proteccién GFCl incorporada.

Verifique el aislamiento y los enchufes del cable

de extension antes de usar. NO use el cable si estd
desgastado o daiiado.

NO sobrecargue el cable de extension.

Retire el cable de extension del orificio antes de
mover o transportar el banco de trabajo.

Utilice sdlo un cable de extension que esté clasificado
para uso en exteriores.

NO conecte el cable de extension al tomacorriente
que también suministra energia a equipos criticos

de seguridad.

No exponga el banco de trabajo a la lluvia. No use en
condiciones humedas o mojadas.

Regleta

Siga todas las advertencias e instrucciones del fabricante
del cable de extension.

Verifique que todos los enchufes estén en receptdculos al
ras de la superficie. No utilice enchufes que no encajen
perfectamente en los receptdculos.

Utilice inicamente un cable de extensidn de tres hilos con
las tres clavijas intactas. Nunca retire la clavija de conexién
atierra redonda.

La regleta se debe conectar a un tomacorriente protegido
con GFCl de 125 voltios con una conexién a tierra
adecuada. Si el tomacorriente GFCI no estd disponible, use
un cable de extension con proteccién GFCl incorporada.
Verifique el aislamiento y los enchufes de la regleta antes
de usar. NO use el cable si estd desgastado o danado.

NO sobrecargue la regleta.

Retire la regleta del orificio antes de mover o transportar el
banco de trabgjo.

Utilice s6lo un cable de extensidn que esté clasificado para
uso en exteriores.

NO conecte la regleta al tomacorriente que también
suministra energia a equipos criticos de sequridad.

NO exponga el banco de trabajo a la lluvia. No use en
condiciones himedas o mojadas.

La conexidn de un calentador de espacio a la regleta de
conexiones podria causar incendios.

La conexidn de un solo aparato con clasificacion eléctrica
de 10A/1200W o mayor podria causar un incendio.

SAMBLE

A ADVERTENCIA: Use gafas de sequridad.

NOTA: No todas las instrucciones de ensamble se
relacionarén con su modelo.

He

 E—

rramientas requeridas
Llave hexagonal de 4 mm

Llave hexagonal de 5 mm

Llave de 10 mm

Llave de 13 mm

Llave de 18 mm

Llave de 19 mm

Destornillador de cruz

Llave de casquillo de 10 mm

rdware incluido

Pernos M12 x 90 mm (Cant.: 8)

I PemosM12x 120 mm (Cant. 4)

Tornillos M8 x 16 mm (Cant.: 8)

Tornillos M8 x 16 mm con
resorte y arandela (Cant.: 8)

Tornillos autoroscantes M6.3 x
19 mm (Cant.: 18)

Tornillos de cabeza plana M6 x
16 mm (Cant.. 4)

Tuercas M12 (Cant.: 12)

Tuercas M8 (Cant.: 8)

Pata de nivelacion (Cant.: 4)

Rueda (Cant.: 4)

12 13 14
ESPANOL ESPANOL
NOTA: Use personal adecuado para esta operacion. ADVERTENCIA: La conexidn de un solo aparato con Para los términos de la garantia de 90 DIAS en uso comercial
Proceso clasificacién eléctrica de 10A/1200W o mayor podria y de renta, consulte el sitio web de la garantia de Craftsman.
. - ) causar un incendio. Esta garantia otorga derechos legales especificos, y usted
1. Coloque el banco de trabajo en su posicion vertical. diera t también otros derech o de estad
¥ : H udiera tener también otros derechos, que varian de estado
2. Pase el cable de energia a través de los pasacables Conexion a tierra (F|g- V) Eestado q
traseros del marco del cajon y fijelo alrededor del soporte 1. Localice laimagen de corriente a tierra 9 en el lado F;ara informacion sobre productos o darantias
del cable 23. trasero del banco de trabajo. orep E '
- o ) contéctenos en:
3. Utilice una llave de 19 mmy 18 mm para apretar los 2. Use el orificio perforado previamente 26'.
M12 14 con tuercas M12 20 i i i www Craftsman.com
pernos u - 3. Use cable de cobre de camisa verde de hilos calibre
AVISO: El apriete recomendado de los pernos M12 es 14 AWG con anillo de terminal de 1/4".
9,5 Nm (84 pulg.-l.b.s). o 4. Use un tornillo autoroscante M3,5 x 10 mm para
4. Coloque la superficie de madera 2 con los orificios para sostener el cable y el anillo de terminal. Use la ubicacion
tornillos previamente perforados en la parte inferior de orificio suministrada con tornillo autoroscante.
sobre el marco del cajon. Coloque los orificios para Apriete completamente.
tqrmllos perforados.p.rgwamente en la madera para 5. Termine el extremo del cable a tierra a una ubicacion de
alinearlos con los orificios para tornillos correspondientes conexion a tierra apropiada
del marco del cajén. Asegurese que la distancia delantera
y trasera entre los bordes de madera y los paneles del MANTENIMIENTO (HG- W)
marco del cajon sean simétricas. Coloque los tornillos « Lubrique las ruedas anualmente con grasa para
autorroscantes M6,3 x 19 mm 24 con un destornillador rodamientos de alta calidad. Aplique grasa donde
de cruz o un casquillo de 10 mm. Retire la capa de se muestra.
pelicula de la parte superior de madera antes de usar. Revise los pernos de las ruedas anualmente respecto
AVISO: El apriete recomendado de los tornillos M6,3 es aajuste.
7Nm (62 pulg-Ibs). Lubrique las correderas con grasa o equivalente (dos
5. Fije el panel lateral del tablero perforado 3 a cada veces al ano). Aplique grasa donde se muestra.
ensamble de patas superiores ®. Inserte tgrnl\los M8 Se deben limpiar los frentes de los cajones, la moldura
X 16 mm con resgrte yarandela 25 a Fraves del pane! del cajon y otras superficies con un detergente suave y
lateral para atornillarlos en las tuercas integradas. Apriete agua periédicamente
co_n‘ 10s dedos. La cera automotriz conservara el acabado de brillo de
6. Utilice una llave hexagonal de 5 mm para apretar todos la unidad. Aplique la cera como a un vehiculo. La cera
los tornillos M_8' ) también ayudara a proteger la unidad contra raspones.
AVISO: El apriete recomendado de los tornillos M8 es . . .
La grasa y el aceite se pueden retirar con la mayoria de
7 Nm (62 pulg.-bs). . - . )
los fluidos de limpieza estandar. Para mayor seguridad,
7. Coloque el estante de alambre 4 sobre los soportes use un liquido de limpieza no inflamable
transversales 18. ) 4 . '
Se recomienda utilizar revestimientos de cajones para
Instalacion de cajones (Flg. S—U) proteger el acabado dentro de los cajones y facilitar la
1. Jale las correderas y el portador de corredera hacia afuera limpieza de los cajones. Los revestimientos de los cajones
a la posicién completamente extendida. se pueden limpiar con agua y jabon.
2. Sostenga la corredera en la unidad mientras la alinea con Los materiales corrosivos deben limpiarse
la corredera en el cajon. inmediatamente para minimizar el dafio a las superficies.
3. Inserte ligeramente un lado y repita para el otro GARANTIA POR 10 ANOS
lado. Empuje lentamente el cajén a su posicion Este producto esté garantizado contra defectos materiales o
completamente cerrada para conectar la corredera. de fabricacién por DIEZ ANOS a partir de la fecha de compra.
4. Abra el cajon y vuelva a cerrar para garantizar un Las piezas defectuosas seran reemplazadas sin costo alguno
funcionamiento correcto. al presentar el recibo de compra. Si no estan disponibles las
Tomacorriente mtegrado con puertos USB piezas de repuesto, se reemplazard el producto por uno de
Fia. B igual valor.
( 19. ) Para més detalles sobre la cobertura de la garantia
Un tomacorriente multiple con puertos USB ® esta al efecto de reposicion gratis, visite el sitio web:
ubicado en algunas unidades. www.craftsman.com/warranty.
ADVERTENCIA: Esta franja de energia se debe usar Esta garantia no cubre productos modificados o dafiados
con interruptor de circuito de falla a tierra. como resultado de su transportacion, mal uso, abuso,
ADVERTENCIA: La conexidn de un calentador corrosién, accidente, negligencia, alteraciones o manejo
de espacio ala regleta de conexiones podria indebido. La garantfa serd anulada si el producto se
causar incendios. engancha alguna vez a un vehiculo en movimiento.
La garantia de DIEZ ANOS se anularé si el producto se usa
para prestar servicios comerciales o si se renta a otra persona.
18 19

F21

CRAFTSMAN 701 East Joppa Road, Towson, MD 21286
Copyright © 2024

93

03/24






